



220002349162



中国认可
国际互认
检测
TESTING
CNAS L0690

TEST REPORT

Report number : WT2022B01A01255

Client : Shandong Maituo International Trade Co., Ltd

Sample name : Wood veneer board

Test category : Request examination

China National Inspection and Testing Holding Group Co., Ltd

National Building Materials Testing Center



1. T2C22B01A01255



Test report

Report number : WT2022B01A01255

Sample name	Wood veneer board	Test category	Entrusted testing
Client	Shandong Maituo International Trade Co., Ltd.	Trademark	Maituo
Production unit	Shandong Maituo International Trade Co., Ltd.	Sample status	Meet testing requirements
Sample date	2022/04/18	Samples Number	1 piece
Production Date	——	Specifications	1200mm×600mm×8mm
Testing basis	The testing basis for each testing item is detailed on the data page	Test date	2022/04/23-25
Judgment basis	T/CADBM ₃ -2018 《Bamboo and wood fiber integrated wall》		
Testing items	Testing items		
Test Conclusion	After testing, the test results of the items tested in the submitted samples meet the technical requirements of Table 6 (Eo level) in/T/CADBM3-2018. The test results are detailed on the data page. Date of issue: 2022/04/27		
Remark :			

Approver:

余丹华

Reviewer

刘宝华

Drafting :

王作云

Address : 1 Guanzhuang Dongli, Chaoyang District, Beijing
Phone ; 010-51167681
Zip code : 100024

China National Inspection and Testing Holding Group Co., Ltd
National Building Materials Testing Center

Test report

Report number : WT2022B01A01255

No.	Test items	Standard requirement (E0 level)	Test results	Single conclusion	Testing base
1	Formaldehyde emission (Indoor)/ (mg/L)	≤0.5	Not detected	Compliant	GB 18580-2001 6.3 GB/T17657-1999 4.12
(Blank below)					
					
Remarks; : 1、 Testing location; Yongshun 2、 Description of not detected : Formaldehyde release<0.1mg/L					

END

Address : 1 Guanzhuang Dongli, Chaoyang District, Beijing
Phone ; 010-51167681 Zip code : 100024

国检集团